

Treatment for Some dehydration:

Plan B (ORS)

1 Give ORS
over 4 hours

2 Reassess
at least every hour

3 Give additional ORS
to replace ongoing losses in addition to fluids in the table

Age	Weight (kg)	ORS in 4 hours
< 4 months	< 5 kg	200–400 mL
4 – 11 months	5 – 7.9 kg	400–600 mL
12 – 23 months	8 – 11.9 kg	600–800 mL
2 – 4 years	12 – 15.9 kg	800–1200 mL
4 – 14 years	16 – 29.9 kg	1200–2200 mL
15 + years	30+ kg	2200–4000 mL

Zinc - give for 10 days

*In patients under 6 months, 10mg once per day
In patients over 6 months, 20mg once per day*

Antibiotics

All pregnant women and elderly patients should receive antibiotics regardless of their hydration status or treatment plan